




 

DEP-APP-001 1 of 5 Rev. 01/04/11 

STATE OF CONNECTICUT 
DEPARTMENT OF ENVIRONMENTAL PROTECTION 
Central Permit Processing Unit 
79 Elm Street 
Hartford, CT  06106-5127 
 

Permit Application Transmittal Form 

Please complete this transmittal form in accordance with the instructions in 
order to ensure the proper handling of your application(s) and the associated 
fee(s). Print legibly or type. 
 

Part I:  Applicant Information:  
• *If an applicant is a corporation, limited liability company, limited partnership, limited liability partnership, or a 

statutory trust, it must be registered with the Secretary of State. If applicable, applicant’s name shall be stated 
exactly as it is registered with the Secretary of State. 
[...]
management plan as specified in the instructions (DEP-PED-INST-100).  For 
applications to discharge from Concentrated Animal Feeding Operations, complete the 
form (DEP-PED-APP-111).  

 
 Attachment T: Concentrated Aquatic Animal Production Facilities (DEP-PED-APP-112) 

 

 



 
DEP-PED-APP-100 9 of 9 Rev. 10/01/09 

Part VI:  Supporting Documents (continued)
 

 Attachment U: For applications to discharge from a community sewerage system not owned by a 
municipality, submit a signed letter from the Water Pollution Control Authority or responsible authority of the 
municipality in which the system exists or will be located, as specified in the instructions (DEP-PED-INST-
100). See form letter. 
 

 Attachment V: Privately Owned Treatment Facilities (DEP-PED-APP-113) 
 

Part VII:  Application Certification
 

The applicant(s) and the individual(s) responsible for actually preparing the application must sign this part.  An 
application will be considered insufficient unless all required signatures are provided.

 

“I have personally examined and am familiar with the information submitted in this document and all attachments thereto, 
and I certify that based on reasonable investigation, including my inquiry of the individuals responsible for obtaining the 
information, the submitted information is true, accurate and complete to the best of my knowledge and belief. 
 
I understand that a false statement in the submitted information may be punishable as a criminal offense, in accordance 
with section 22a-6 of the General Statutes, pursuant to section 53a-157b of the General Statutes, and in accordance with 
any other applicable statute. 
 
I certify that this application is on complete and accurate forms as prescribed by the commissioner without alteration of the 
text.” 
 
I certify that I will comply with all notice requirements as listed in section 22a-6g of the General Statutes.” 
 
 
 
 

  
      

Signature of Applicant 
 

Date 

 
 
Richard Miller 

  
 
Director Environmental Policy 

Name of Applicant (print or type) 
 

Title (if applicable) 

 
 
 

  
 
      

Signature of Preparer (if different than above) Date 
 
 
David Murphy, P.E. 

  
 
Associate 

Name of Preparer (print or type) Title (if applicable) 
 
 

 Check here if additional signatures are required. If so, please reproduce this sheet and attach signed copies to this 
sheet. You must include signatures of any person preparing any report or parts thereof required in this application 
(i.e., professional engineers, surveyors, soil scientists, consultants, etc.) 

 
Note: Please submit the Permit Application Transmittal Form, Application Form, Fee, and all Supporting Documents to: 

CENTRAL PERMIT PROCESSING UNIT 
DEPARTMENT OF ENVIRONMENTAL PROTECTION 
79 ELM STREET 
HARTFORD, CT 06106-5127 
 

Please remember to publish notice of the permit application immediately after submitting your completed application to DEP. 
Send a copy of the notice to the chief elected official of the municipality in which the regulated activity is proposed, and provide 
DEP with the “Certification of Notice Form (DEP-APP-005A)” and an affidavit of publication from the newspaper. 



 
DEP-PED-APP-101 Page 1 of 2 Rev. 10/01/09 

Attachment A:  Executive Summary 
 
 
Applicant Name: University of Connecticut 
(as indicated on the Permit Application Transmittal Form) 
 
Location of Facility or Activity:  
Facility: 31 Ledoyt Road, Storrs, CT / Activity: Below Eagleville Pond Dam and the Route 275/South Eaglevill 
Road Bridge 
 

 
Contact Person: Jason Coite Phone:   860-486-9305 
 
For renewals or modifications of an existing permit, provide the Facility I.D. No.:  
078-005 
 
 
In the table below list each discharge that is the subject of this application. For renewals of existing permits, 
label each discharge by the same discharge serial number stated in the previous permit and provide the 
existing permit number. For new permits, label each discharge to a surface water consecutively starting with 
serial number 101; for discharges to a POTW label each discharge consecutively starting with 201; and for 
discharges to ground water label each discharge consecutively starting with 301. 
 
Discharge 

Serial 
Number/ 
Permit 

Number 

 
Maximum 

Flow 
(gallons 

per 
day) 

 
Category of 
Discharge 

Source 

Name of discharge 
location (Name of POTW; 
Name of surface water; 

For groundwater, name of 
surface watershed area) 

 
Geographical description 
of location of discharge 
point (e.g., 20 feet north 

from Bear Bridge) 

CT0101320 
 

3.0 mgd 
 

Domestic 
Sewage 

Willimantic River 
 

75 feet S. of Eagleville Pond 
Dam  

                              

                              

                              

                              

                              

                              

                              



 
DEP-PED-APP-101 Page 2 of 2 Rev. 10/01/09 

Attachment A:  Executive Summary (continued) 

Provide a brief general description of the nature of the business or activity and of each existing or proposed 
activity or process generating each discharge. For new discharges, provide a timeline for initiation of the 
discharges as well as a brief summary of the environmental impact of the proposed discharges. 
 

 Check here if additional sheets are necessary, please label and attach them to this sheet. 
 
See attached pages ES-1 through ES-4 

 
Provide a table of contents of the application which includes the Permit Application Transmittal Form, the 
permit application form, and a list of titles of all plans, drawings, reports, studies, or other supporting 
documentation which are attached as part of the application, along with the corresponding attachment label 
and the number of pages (i.e., Executive Summary  - Attachment A - 4 pages). 
 

Refer to beginning of permit application 



University of Connecticut 
31 LeDoyt Road, Box U-38 
Municipal Permit to Discharge Domestic Sewage from the Treatment Facility to the Willimantic River 
NPDES Permit Renewal 
May 2011 
 

 ES-1 
    

Attachment A 
Executive Summary 

 
 
The University of Connecticut owns and operates a collection and treatment system for sanitary 
domestic wastewater that is generated on and off campus.  The operation of the wastewater collection 
and treatment system is managed by the Facilities Operations Department at the University.  The 
wastewater system includes a Water Pollution Control Facility (WPCF) or wastewater treatment plant, 
collection system pump stations, and collection system piping.  The sewer service area includes the 
Main Campus, the Depot Campus and the adjacent Department of Corrections Facility, and some non-
university owned properties surrounding campus (residential properties, apartment complexes, 
commercial properties, Town of Mansfield owned properties).  The WPCF is located on Ledoyt Road in 
the northwest corner of campus.  The facilities are located on a parcel of land approximately 5.5 acres in 
size.  
 
The WPCF was most recently upgraded in 1995 to provide additional capacity, increasing treatment 
capacity from 2.0 to 3.0 million gallons per day (mgd) and a peak flow capacity of 7.2 mgd.  The WPCF 
is permitted to discharge an average of 3.0 mgd.  From 2004 though 2006, the average daily flow to the 
WPCF was 1.21 mgd, or about 41% of it design capacity for average flow.  More recently, the average 
daily discharge has been between 0.62 mgd and 1.53 mgd for the August 2010 and April 2010 quarters,  
respectively.  The maximum daily flow for 2009 and 2010 has ranged from 1.11 mgd (for the quarter 
ending July 2009) to 4.35 mgd (for the quarter ending April 2010).  The high daily flows are the result 
of a precipitation event. 
 
Liquid treatment processes at the WPCF include screens and an aerated grit chamber at the headworks, 
two carrousel oxidation ditches, two clarifier tanks, and a chlorine disinfection system.  The current 
operation of the oxidation ditches allows for conventional activated sludge aeration, as well as 
nitrification and denitrification.  Wastewater is chlorinated seasonally with sodium hypochlorite.  
Treated wastewater is dechlorinated with sodium bisulfite prior to discharge. Treated wastewater is 
discharged to the Willimantic River just downstream of the Eagleville Pond Dam. 
 
The existing NPDES permit was issued on November 12, 2006 and expires on November 12, 2011.  The 
permit was issued to the University of Connecticut and was for a maximum discharge to the Willimantic 
River of 3.0 mgd from the WPCF.  The permit specifies effluent limitations and monitoring 
requirements including a Monthly Operating Report and Nutrient Analysis Report.  The permit requires 
monitoring at a number of locations.  These are summarized in Table 1.  Specific parameters to be 
monitored on a daily, monthly and instantaneous basis are summarized in Tables A-E of Attachment 1 
of the NPDES permit.  
 



University of Connecticut 
31 LeDoyt Road, Box U-38 
Municipal Permit to Discharge Domestic Sewage from the Treatment Facility to the Willimantic River 
NPDES Permit Renewal 
May 2011 
 

 ES-2 
    

TABLE 1 
Existing NPDES Permit Monitoring Locations 

 
Location Wastewater Description Monitoring Location Description 

1 Sanitary Sewage Final Effluent 
T Sanitary Sewage Final Effluent after dechlorination 
N Activated Sludge Each Aeration Unit 
G Sanitary Sewage Influent    
S Dewatered Sludge Dewatered Sludge 

 
In addition to monitoring of the chemical composition of the effluent, samples are required of the 
effluent after dechlorination for acute aquatic toxicity testing and for chronic aquatic toxicity during 
July, August, or September of each year.  Samples from the Willimantic River collected upstream of the 
area influenced by the discharge are used as control and dilution water in the chronic toxicity tests. 
 
Subsequent to the prior NPDES permit renewal, the WPCF has undergone two modifications to its 
processes.  Chronologically, the first process modification was a change to the headworks facility.  The 
modification included the installation of a Huber Technology (Huber) grit washer and the replacement 
of the coarse bar rack and the mechanical bar screen with a Huber step screen, grinder, and wash press.  
The goal was to produce a higher quality effluent through an improvement in solids removal and a 
higher quality grit containing less organics and water.  This process modification was requested in early 
March of 2008 approved by DEP shortly thereafter.  The amount of washed grit produced has been 
significantly minimized to several cubic feet per week. 
 
The second process modification was a complete upgrade of the SCADA system from the original 
system that was installed in 1996 when the facility was built.  The complete replacement and upgrade 
was conducted to ensure uninterrupted monitoring and data acquisition of the facility’s functions and lift 
stations.  The radio transmitters originally installed at the lift stations were replaced by a wired remote 
network.  The Facilities Work Order Control and the Central Utility Plant (CUP) were both equipped 
with alarm stations to ensure that a trained engineer or technician has the ability to respond to a WPCF 
alarm whenever required.  These changes were requested at the beginning of March 2008 and approved 
by DEP shortly thereafter. 
 
A third process modification will be the installation of rotary screw presses (two, for redundancy) which 
has already been approved but has not yet been installed. The presses will replace the function of the 
gravity belt thickener that treats waste activated sludge from the secondary clarifiers.  At the same time, 
the rotary screw presses will require the transition from dry polymer to liquid polymer.  The SCADA 
system will also be modified to include run signals and alarms from the sludge processing equipment, 
which allows the operator to start, stop, and monitor the run status of the WAS pumps, polymer feed 
equipment and other connected equipment. 
 
The University plans to utilize food compost from its dining facilities during the summer months (when 
sewage generation is low) to sustain the microorganisms necessary for proper WPCF functioning.  
Quantities to be used will vary depending on the sewer system inflows occurring on any given day, but 



University of Connecticut 
31 LeDoyt Road, Box U-38 
Municipal Permit to Discharge Domestic Sewage from the Treatment Facility to the Willimantic River 
NPDES Permit Renewal 
May 2011 
 

 ES-3 
    

will not exceed ten cubic feet per day.  This permit application hereby requests this modification. 
 
Beginning in 2011, the University will construct a separate water treatment facility to provide tertiary 
treatment to effluent from the WPCF.  The "Reclaimed Water Facility" (RWF) will produce a high-
quality reclaimed water for use in non-potable applications such as heating and cooling.  The RWF will 
be located on 1.6-acre tract of University-owned property west of the WPCF.  This area is separated 
from the WPCF by a right-of-way belonging to Connecticut Light and Power.  The DEP has already 
approved construction and operation of the RWF via an approval letter dated December 16, 2010 and 
signed by Mr. Paul Stacey of the Planning & Standards Division in the Bureau of Water Protection and 
Land Reuse. 
 
The proposed RWF will consist of the following components: influent chamber, microfiltration (MF) 
units, UV disinfection units, finished product storage, distribution pumps and piping, CUP 
improvements (reverse osmosis and cooling tower system improvements), and a chemical feed system.  
Modifications to the existing treatment processes at the CUP may be completed so that they may operate 
more optimally with the reclaimed water supply.  Specifically, once the CUP changes to reclaimed 
water, the existing pre-treatment processes will be upgraded in order to continue to provide suitable 
quality product water to the boilers; a flush system will be added to the existing reverse osmosis 
facilities by adding a pump in the existing condensate storage tank area along with connecting piping 
and an automated flush supply valve at the train; and anti-scaling agents may be added to the influent. 
 
The cycling of wastewater from the WPCF to the RWF, from the RWF to the CUP, and from the CUP 
back to the WPCF presents a potential for increasing levels of total dissolved solids (TDS), and solutes 
in general, in the recycled water.  As TDS and other solutes in the WPCF effluent increase, the potential 
exists for effluent limits to be approached or exceeded in the discharge to the river.  In addition, 
increasing solutes can adversely impact the system components that require high-quality water, such as 
the boilers and the cooling towers.  
 
The University's consultant for the RWF design services conducted a mass balance modeling analysis to 
evaluate the potential for increasing levels of compounds in the recycling water stream.  Notable 
conclusions of the mass balance modeling exercise are that overall WPCF function should not be 
impaired by elevated concentrations of TDS, and aquatic toxicity criteria should not be exceeded under 
all the modeled scenarios.  Although mitigation is therefore not needed to address WPCF operation or 
aquatic toxicity, it will likely be necessary at certain times of the year to improve water quality at the 
CUP and ensure that effluent standards at the river outfall are not exceeded.  Partial use of potable water 
at the CUP will likely be necessary when sanitary sewer inflows to the WPCF are lowest (thus limiting 
"fresh" wastewater availability for creating reclaimed water) while evaporative losses from cooling are 
highest.  
 
The subject permit application request re-issuance of a NPDES permit for the discharge of wastewater 
from the University's WPCF.  In addition to the domestic sewage sources within the system, there are 